Page 1 Parts List for BP-305 (W4202)

6.0 Spare Parts List

Item Description Dimension

4 Guide support

6 Upper band saw wheel ass'y

7 Tension bracket frame

8 Tension bracket 25x5x175

9 Blade tensioner

10 Guide carrier extrusion 375mm

1" Knuried nut M8

12 Wheel carrier bracket 128x165

13 Spacer bushing 8x40 galv

14 Pilot pin 6 9x5.9x35

17 Parallel pin 10h11x100

18 Upper bearing shaft

19 Lower bearing bolt

21 Thrust bearing small

22 Suction connector BAS Z 100

23 Table insert narrow siot © 70x5

26 Star knob screw M8x65

28 Thumb screw M8

29 Starlock w/o cap a10

30 Set screw M6x12 GB77-85
31 Deep groove ball bearing 60203 ZZ

3z Deep groove ball bearing 60203 LLU 17x40x12

33 Circlip ring 17x1 GB894 1-86
35 Washer 6 GB97.1-85
37 Hexagon nut self-locking M6 galvanized DIN98S

42 Hexagon nut M16x1.5 galv GB6171-86
43 Hexagon nut M20x1.5 GB6171-86
46 Spring washer B16 galv GB93-87
48 Washer 8 GB97.1-85
50 Lower band saw wheel ass'y

51 Crank

§2 J-belt pulley, 2-step 4)x62

53 Tension wheel

54 Deep groove ball bearing 6001-ZZ :
56 Circlip ring 12x1 GB894.1-86
57 Set coliar A10 galv DIN 705
58 Disk spring 20x10.2x0.8

59 Sliding shaft

60 Tongue narrow

61 Lock housing 228

62 Slotted insert

64 Leaf spring-rear lock

65 Slider 45x95

67 Lamello plug 100x60

75 Crank handle 225%x45

76 Hexagon thin nut M6 galv GB6170-86
82 Pan-head tapping screw ST 3.5x9.5CHgalv GBB845-85
84 3-roller guide ass'y , heavy-duty

85 Thrust bearing, heavy-duty

86 Nut M6

87 Knurled thumb screw M6x25 galv.

88 Table insert, wide slot 70x5
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Item Description Dimension

a0 Band saw table 400X548

91 Table trunnion,lower

92 Table trunnion,upper

93 Table trunnion scale 0-45

94 Fence extrusion 450mm

95 Rip fence carrier 145X130X98

96 Scale metric

97 Bolt guide 22X60

98 Bolt guide 16X53.5

1C0 Pin guide seat

101 Cup square neck bolt M8X100 galv. GB14-88
102 Glide piece.i.ble trunnion 20.56X20.5X8

103 Spacer bush 8x50 galv.

104 Knuried nut M6 DIN similar to 466
105 Brush strip

106 Band saw tyre 310X2.5X20

107 Cap screw MEXS55 galv. GB65-85
109 Washer 8 GB96-85
110 Serrated lock washer 8 GB862.2-87
111 Hexagon nut M8 galv. GB6172-86
112 Cup square neck screw M8X50 galv. GB14-88
113 Cup squa ~ neck screw M6X40 galv. GB14-88
16 Cup squa: = neck screw M8X20 galv. GB14-88
119 Upper door ass'y 315

120 Lower door ass'y 315

121 Pilot pin guide ass'y .

122 Pan-head tapping screw 4.8X16 C H galv. GB845-85
125 Thumb screw M8X18

201 Rip fence carrier extrusion 548mm

203 Flange nut M8 galv.

204 Hexagon head screw MBX16 galv. GB5783-86
209 Hexagon head screw MEX16 galv. GB5783-86
210 combination nut M8 galv.

21 Guide bracket 25X135

214 Washer 6 GBY7.1-85
215 Hexagon head screw MEX20 galv. GB5783-86
216 Hexagon head screw M6X12 galv. GB5783-86
217 Serrated lock washer 6 GB862.2-87
223 Connecting-tube

224 Set screw M5X12 galv. GB77-85
227 Starknob screw M6X28 galv.

229 Switch

234 Cross recessed raised cheese head screw M4X50

240 Cap screw M8X40 .
241 Hexagon nut M8 galv. GB6170-86
242 Cap screw M4X10

243 Hexagon head screw M4

244 Washer 4.3

245 Saw blade guard

250 Motor 0.55KW

260 Blade

7000 Poly-V-belt 4PJ610
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